CXE=FIVIIIET—

1350HK
IR

MPM-950HK

MPM
A b

PARTS LIST

i

A
[ =X

VAPPSR txtkaN



& ZHCFELT

(1) BRIEZOBEG, ARORMES - 23— KE - BHEH - M2 L5
IRES

(2) EXEER OB AT £ A,

(3) HEME @B, COMIESR%EEHE 2T,

(4) BEBICHRIECHRIIL 20T, BHCHEE 2T,

(5) SREWHC LY SDBIKTED . CLRBBEHH0 ETOTHEER b
A Ly B £ 5,

®NOTICE (Reques for Customers)

( 1) In placing an order for parts, be sure to specify the index number in this iems and
the number of parts.

(2 ) Return of ordered goods cannot be accepted.

(3 ) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance
and an earlier damage,

(4 ) Since orders for parts rush in during the demand season, earlier order are
recommended.

(5 ) Asinsomo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.,



CONTENTS
& ¥R B
SECTION NAME PAGE
A, SYDBUBMR s s 1
*  MISSION GROUP
B ANJUEYS R HST - FAIWI TR i e 5
* BEVEL BOX:HST:-OIL TANK GROUP
& - R R o | S OO OO PPR PP PP PR PP ELTIEELELD 7
" FRAME - SEAT GROUP
D-1 HUNBBE (1) (MPMOBOHK ) ...oooeiiiiiiiisieiiunreissssssssssniosmssassanssssssissannsonsmesses 13
* CUTTER GROUP
D-2 AUNEER (2) (MPMIB5OHK ) L. iiicieiiiiriiiieeneeeses i ss s s essesassaas e 19
*CUTTER GROUP
D)3 LTI VEIR (MPMIBBOHK) ... 55
"SUB CUTTER GROUP
INSZBIUBBIR oo venrssannrnnosessseeeeraaeassete e a b e s e e s e s R SNBSS St s
E. HANDLE GROUP 2
F -1 IRIEBRIR (F o ULIN— BITEELIN=) i 35
" OPERATION GROUP
E o BMERSR (DU RUSSYFLIS - RIL) s 39
" OPERATION GROUP
)5y b - | SO ST EETTELILE S
G *  ENGINE GROUP 43
o | T PSPPSR SRR L
H. PULLEY GROUP il
e rd < | R RUTRR P S PR PO TTR I IR L
. TIRE GROUP i
J FMIRBEE 000 it s s e s e e s e AL e 51
*  ACCESSORY PARTS GROUP
K TEBR BRMRED) oo -
" ELECTRIC GROUP
) I:/‘ij FH531V ............................................................................................. 5 4

B R



SwvIaBEE
« MISSION GROUP




SwyaVBEE

- MISSION GROUP
Wiy | a—F & i il # i BLQ TY fiii 2
No. CODE No. PARTS NAME 950 [1350] REMARKS

A-01| 150 0003 001 | = w3 /ASS'Y MISSION ASS'Y 11 1
1| 150 0111 002 | 2 w3 —A L CASE, mission L Il 1
21 150 0112 002 | 3w¥axy&o—A R CASE, mission R 1] 1
31 150 0211 001 | a2 SHAFT, main 1| 1
41 150 0212 000 | F=>o¥V GEAR, change I} 1
5| 9BB 6202 000 | R—nAxTY & # 6202 BEARING, ball #6202 5 6
6| 9BB 6203 000 | H—nx7) 7 #6203 BEARING, ball #6203 2| 2
7 | 9RR4000 015 | AF w7V ¥ R-40 RING, snap R-40 1 1
8 | 90S 1740 0802 | A4 Wvr— SC-17408 | SEAL, oil SC-17408 1l 1
91 150 0213 000 | 2¥ 7 SHAFT, second 1| 1
10| 150 0214 000 | 2¥2FF A GEAR, second A 1l 1
11| 150 0215 000 | 2¥27¥¥ B GEAR, second B 1| 1
12 | 150 0216 000 | 22 A5 — COLLAR, second b 1
13 | S82 0227 000 | 22 Z7H'H % WASHER, second 2| 2
14 | 150 0220 000 | 3% SHAFT, third b 3
15| 150 0221 000 | 3 7¥¥ A GEAR, third A 1| 1
16 | 150 0222 000 | 3¥Z¥¥ B GEAR, third B 1| 1
17 | 150 0223 000 | 3 Z2A45— COLLAR, third 1 1
18 | 150 0224 000 | >+ 7%+ COMP GEAR, axle 1l 1
19 | 150 0231 000 | >+ Z R AXLE R 1| 1
20 | 137 0237 000 | ¥=AF¥ GEAR, pinion 4| 4
21 | 137 0238 000 | ¥=F>avAhoF— COLLAR, pinion 4| 4
22 | ONL 1000 003 | @wZ+v b M10 NUT, lock M10 6] 6
23 | 9SW 1000 003 | 7844 A M10 WASHER, spring M10 8| 8
24 | 137 0239 000 | FAP7Z SHAFT 1| 1
25 | 137 0240 000 | #7292 AY—F SLEEVE, diffe 1|1
26 | 137 0241 001 | #7354 SPRING, diffe 1| 1
27 | 137 0242 000 | 3AFAH T v ¥ WASHER 1l 1
28 | 9SB 7500 000 | AT 4 —IK—N BALL, steel 3| 3
29 | 9RS 4000 005 | AFwFY ¥ S-40 RING, snap S-40 11 1
30 | 150 0230 000 | >+>Z L AXLE L 1 i
31| 137 0244 000 | ¥=FAF oy SUPPORT, pinion gear 1] 1
32| 9pB 2832 300 | AA VARZA AY | T70B 1
33 | 9RS 2800 005 | AFwFY ¥ S-28 RING, snap S-28 1l 1
34 | 150 0232 000 | AV—7 L SLEEVE L 1| 1
35| 150 0233 000 | AY—F R SLEEVE R 1| 1
36 | 90S 2847 (0804 | A4 Wwir— UE-28478 SEAL, oil UE-28478 21 2
37 | 9BB 6005 002 | A—nx7N 7 # 6005-2RS | BEARING, ball ~ #6005-2RS| 4| 4
38 | 9RR4700 015 | AFw TN 7 R-47 RING, snap R-47 2| 2
39 | 90S 2530 46915 A A nvr—iv DP-253046915 SEAL, il DP-253046915 21 2




Swva Bk
« MISSION GROUP




Swia Bk

« MISSION GROUP
Wi 2—F by s i # i BQTY i #
No. CODE No. PARTS NAME 950 [1350| REMARK
40 | 90S 3047 0700 | A A vr— UE-30477 | SEAL, oil UE-30477 2| 2
41 | 137 0115 000 | —A2s— COVER, seal 2| 2
42 | 9BK 0801 853 | 73AHY FHIL K M8x 18 ¢ | BOLT, w/washer M§x18¢ | 12| 12
43 | 150 0311 000 | 7 &= %—72 FORK, shifter 11
44 | 143 0375 000 | 7 &X—aw hAosHh SPRING, push 1l 1
45 | 9SB 2500 000 | AT 4 —IKR— 5'/16 BALL, steel 5'/16 1| 1
46 | 9ST 0302 503 | 7V E» PIN, split 1} 1
47 | 150 0312 000 | 7 &Z—uav b ROD, shifter 1] 1
48 | M070313 001 | 7 &—uay baunvxr PACKING, shifter rod 21 2
49 | ONT1000 013 | F¥ b M10 P1.25| NUT M10 P125( 2| 2
50 | 150 0313 000 | 7 & —F—A ARM, shifter 1| 1
51 | 9OR1200 001 | OV % P-12 0 RING P-12 1| 1
52 | 150 0314 Q00 | I R=TF=AHF— COLLAR, shifter 1] 1
53 | G84 0221 000 | Fv—FV 27 RING, brake 1] 1
54 | 150 0315 000 | 7v—F>+ 7 b SHAFT, brake Il 1
55 | 9OR1011 Q07 | OV ¥ & JASOI1011 | O RING JASO1011 21 2
56 | 9RS 1200 005 | AFwFV > S-12 RING, snap S-12 1 1
57 | 137 0245 000 | 7327 %~—2 FORK, diffe 1] 1
58 | 150 0316 000 | F¥Z7mw o>+ 7 b SHAFT, diffe lock 1 1
59 | 9RE 1200 003 | EV > M12 E RING M-12 1l 1
60 | MO070127 001 | FawzawsvFr PACKING 1] 1
61 | M070128 003 | Favat M20 P25 | PLUG, oil M20 P25 | 1| 1
62 | 9BT 1001 203 | RN b MI10x12 ¢ | BOLT MIOx12¢ | 1] 1
63 | 9OW1022 200 | >—wD v ¥ M10 WASHER, seal ~ MI10 1 1
64 | 9BS 0802 503 | aHZEN b M8x25¢ | BOLT M8 x 25 ¢ 10| 10
65 | ONS 0800 053 | 3AHYFakhzx+vh M NUT, w/washer M8 10| 10




NNIVRW O R - HST - 4 IL5 2 D B%
- BEVEL BOX-HST-OIL TANK GROUP




NNIVRW O A « HST « 4 IL3 2 DR
- BEVEL BOX-HST-OIL TANK GROUP
Wi | a—F & ®  w %W BRQTY] W &
No. CODE No. PARTS NAME 050 11350/ REMARKS
B- 1| 150 0115 001 [ ~_~_NUEYZ A BOX, bevel 1| 1
2 | 9BK 0802 053 | /sAHYVFHI | M8x20¢ | BOLT, w/washer M8 x 20 ¢ 1| 1
3| 9BK 0802 553 | 3AHYFHENL b M8x25¢ | BOLT, w/washer M8 x 25 ¢ 2| 2
4| 9BT 0808 503 | AR b M8x85¢ | BOLT M8 x 85 ¢ 1] 1
5 9NS 0800 053 | AV FaLtzFv b M8 NUT, w/washer M8 1] 1
61 150 0321 001 | =~ F+4 15 GEAR, bevel 15 1] 1
7| 9BB 6004 002 | R—n_7Y o #6004-2RS| BEARING, ball ~ #6004-2RS| 1| 1
8 | 9RS 2000 005 | AFwFN 7 S-20 RING, snap S-20 1] 1
9| 9RR4200 015 | AFwF) ¥ R-42 RING, snap R-42 1| 1
10 | 150 0322 001 | =~F+ 30 GEAR, bevel 30 1) 1
11 | 9RS 1700 005 | AFv 7Y 7 S-17 RING, snap S-17 1] 1
12 | 9BT 1001 203 | AN b M10x12 ¢ | BOLT MIOx12¢ | 2| 2
13| 90W1022 200 | >—nNZ v ¥ M10 WASHER, seal  M10 21 2
14 | 150 0323 000 | _"=_IWBY T AT X COVER 1| 1
15| 9BK 0601 263 | YA A Y FHN bk MI0Ox12 ¢ | BOLT, w/washer MI0x12¢ | 4| 4
16 | 150 0320 000 | AP, 2 27 47 ZHST ASSY HST 2 SHAFT TYPE il 1
17 | 9BT 0804 503 | A b M8x45¢ | BOLT MB x 45 ¢ 1l 1] ¥
18 | 9BT 0811 503 | An b M8x115¢ | BOLT M8x115¢ | 2| 2| ¥%>
19 | 9SW0800 003 | 7844 % M8 WASHER, spring M8§ 3| 3
20 | 9FW0800 003 | e Z¥H 2 M8 WASHER, plain M8 3 3
21 AANWZRZASSY HVED-10A10-M-L | OIL TANK ASSY HVED-10AI0-M-L | 1| 1
221 150 0352 000 | 22 WUV AFT PLATE, tank setting 1} 4
23 | 9BK 0601 653 | 72spHFVFHIL B M6x16¢ | BOLT, w/washer M6x 16 ¢ 2] 2
24 | 150 0353 000 | =sK 3"/8 ELBOW 38 2| 2
25| 150 0354 000 | V¥ —FH—2A HOSE, reserve 1l 1
26 | 9CV 2000 000 | a>~_yZ ALk CV-200 BELT,convex  CV-200 2| 2




Ha - — FRfF
. FRAME - SEAT GROUP

36




C BHe - U— LR
. FRAME - SEAT GROUP

Wilk% | a—F &+ i i # i BRQTY i &
No. CODE No. PARTS NAME 950 [1350| REMARKS
C- 1| 150 0411 000 | ¥ XA 7Vv—L FRAME 1| 1

2 150 0412 000 | =T >_—A A BASE, engine 1| 1

3| 9BK 0801 663 | k2, sx¥YF KRN+ MEx16¢| BOLT M8 x 16 ¢ 2| 2

4| 150 0413 000 | =¥ >_—A B BASE, engine 1] 1

5| 9BK 0801 663 | Lo sV FAHRNLPF MEx16¢ | BOLT M8 x16¢ 6| 6

6 | 9BK 1002 553 | 23x#YFHiL b M10x%25¢ | BOLT M10x25 ¢ 1| 1

7| 137 0420 002 | 7Z ANE—LA BEAM, axle 1l 1

8 | 9GNO600 000 | 7V A=w 7N NIPPLE, grease 2| 2

9| 137 0424 000 | 7y > = BUSH 6| 6
10 | 137 0421 000 | 7 Z AN B YV RN b BOLT I 1
11 | 9GN0600 000 | ') A=w 7N NIPPLE, grease 1] 1
12 | 9FW1400 003 | e ZH¥H A M14 WASHER, plain  M14 1] 1
13 | 9SW1400 003 | 73344 A M14 WASHER, spring M14 11
14 | NP 1400 053 | U+ b Ml14 “U” NUT Ml14 11
15| 150 0422 000 | FvZ7—L L ARM, knuckle L 1] 1
16 | 150 0423 000 | FwZ7r—L R ARM, knuckle R 1] 1
17 | M330219 000 | oy ZHH A WASHER 4| 4
18 | 137 0425 000 | F+ v~ CAP 2l 2
19 | 9BT 1402 503 | Kb M14x25¢ | BOLT MI4x25¢ | 2| 2
20 | 9SW1400 003 | 78AxHH % M4 WASHER, spring M14 2l 2
21 | 150 0429 000 | €Y ERA BOSS, front wheel 2| 2
22 | 9BB 6004 002 | R—nx7) 7 # 6004-2RS | BEARING, ball ~ #6004-2RS| 4| 4
23 | 9RR 4200 015 | AFw AN ¥ R-42 RING, snap R-42 4| 4
24 | 150 0430 001 | B>V >HRAAT— 630 COLLAR ¢ 30 2| 2
25 | R43 0523 000 | ¥4 %2 WASHER 2 2| 2
26 | 9BK 1002 553 | 233 HY FHNL b M10x25¢ | BOLT, w/washer MI0x25¢ | 2| 2
27 | 9SC 4700 500 | >—nFr w7 CAP, seal 2 2
28 | 150 0438 000 | 77 RA > FLOOR R 1| 1
29 | 150 0439 000 | 7a?” LA FLOOR L Iy 1
30 | 9BK 0801 663 | B Z/sA ¥V FHRNL b MEx16¢ | BOLT, w/washer M8 x 16 ¢ Tl 7
31 | MO070813 000 | =V —AHHHA% WASHER 2| 2
32 | NP 0600 043 | F4 a4+ b M6 NUT, nylon M6 Z| 2
331 150 0443 000 | Z7u7r L A RUBBER, floor A 21 2
34 | 150 0444 000 | 7a7d2L R RUBBER, floor R 1l 1
35| 150 0445 000 | 77T L L RUBBER, floor L 1) 1
36 | 150 0451 000 | W77 x&— R FENDER, rear R 1| 1
37| 150 0452 000 | W77 x=&— L FENDER, rear L 1| 1
38 | 9BK 0801 663 | EF/3AW¥VFHENLKN M8Ex16¢ | BOLT, w/washer M8 x 16 ¢ 4| 4
39 [ 137 2453 000 | 7= & —VFFA4 2 PLATE, fender 1] 1
40 | 9BK 0801 663 | b 83V F AL N MEx16¢ | BOLT, w/washer M8 x 16 ¢ 2| 2




C 8 — B
. FRAME - SEAT GROUP

41% @Mg}zg%s



ﬁﬁ.:

— h Bk

. FRAME - SEAT GROUP

Wiy | a—F &4 i it # i1 HERQTY| % &
No. CODE No. PARTS NAME 950 11350/ REMARKS
41 | 137 5454 000 | 7 b As— COVER 1| 1
42 | 9BK 0601 263 | EZ /55 YF R hM6x12¢ | BOLT, w/washer M6x 12 ¢ 2| 2
43 | 137 0845 003 | »— b & A PLATE, seat I} 1
44 | 137 0849 000 | Ass—aF7Af ¥~ PIN 2l 2
45 | 9BK 0801 663 | EZ /33 FHI b MEx16¢ | BOLT, w/washer M8 x 16 ¢ 21 2
46 | M58 0916 000 | Fr>rPAhravdh RUBBER 4| 4
47 | M26 0833 000 | /7 KNOB 3 1
48 | 137 0847 000 | >— b K4-SB SEAT K4-SB 1| 1
49 | 137 0881 000 | A A KA+ (%) SLIDE, adjust L 1| 1
50 | 137 0882 000 | 254 FAFZ (hH) SLIDE, adjust R 1| 1
51 | 9BT 0801 603 | A b M8x16¢ | BOLT M8 x 16 ¢ 4| 4
52 | ONK 0800 053 | /sax¥WFFw b M8 NUT, w/washer M8 4] 4
53 | 137 0880 000 | AZ A K23 PLATE, slide /i
54 | 137 0884 000 | ZwrardLh RUBBER 2| 2
55 | 9BT 0502 003 | R b M5x20¢ | BOLT M5 %20 ¢ 2| 2
56 | ONT 0500 003 |+ b M5 NUT M5 2] 2
57 | 9SW0500 003 | 7834 A M5 WASHER, spring M5 2| 2
58 | 137 0885 000 | A4 vFFL—} PLATE Il @
59 | 9BT 0601 603 | An b M6x16¢ | BOLT M6 x 16 £ 2l 2
60 | 9NK 0600 053 | 7sApHYFFw b M6 NUT, w/washer M6 2| 2
61 | 137 0848 001 | 7> 68 PIN 68 3 3
62 | 9FW0800 003 | e ZH¥H A M8 WASHER, plin ~ M$§ 6| 6
63 | 9ST 0252 003 | 7V >~ PIN, split 6] 6
64 | 137 0883 000 | AF A4 KLis— LEVER Ll 4
65 | 9BT 0804 503 | A b M8x45¢ | BOLT M8 x 45 ¢ ]
66 | 9NP 0800 043 | M asFv b M8 NUT, nylon M8 1l 1
67 | M88 0616 000 | #A RO AFY 7 SPRING Il a
68 | 124 0828 000 | 87w (Zn) 8GRIP black 1| 1
69 | 150 0873 000 | F—AA A v FFL—Fh PLATE, switch key (il -
70 | 9BK 0601 653 | 73V FFL b M6 x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 2| 2
71 F—AAVF SWITCH, key 1] 1
72| 137 0865 000 | 7T 4 —AA VF SWITCH, safety 1} 1
73 | 9NL 1400 013 | vwZF v b NUT, lock 1 1
74 | 137 0866 000 | AAf wFAF7 HOLDER, switch 1 1
75 | 9BK 0601 663 | 23R BV FRNLFMEx16¢ | BOLT, w/washer M6 x 16 ¢ 2| 2
76 | 150 0867 000 | R4 wF MUY r4 % A PLATE, seating switch A 1| 1
77 | 9BK 0601 653 | 284 YFHL b M6x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 21 2
78 | 270 1021 540 | AZ—Z—1) v— (AA vF) STARTER RELAY 1| 1| =Y 6B
79 | 9BT 0501 0203 | An b M5x12¢ | BOLT M5 x 12 ¢ 2 2
80 | 9NK 0500 053 | 2spx#YFF+v b M5 NUT, w/washer M5 20 2




Ba - — MR
- FRAME - SEAT GROUP

7 9
16 i
41)\ f@ 222122
23
2D S
42 15 24 23

25
‘/{; 27

- 11—



g

— h Rk

- FRAME - SEAT GROUP

WiEY | a—F & ® W % W BRQTY W &
No. CODE No. PARTS NAME 950 [1350]  REMARKS
81 | 137 0874 000 | A v FAF— STAY, switch 1] 1
82 | 9FWO0600 003 | & ZHAH % M6 WASHER, plain M6 2l 2
83 | 9NKO0600 053 | 284HYFF vk M6 NUT, w/washer M6 2| 2
84 | 137 0868 000 | — AL v+ SWITCH, seat il 1
85 | ONL 1400 013 | mv 2+ v b M14-P1.5 | NUT, lock M14-P15 1l 1
86 | 137 0875 000 | AA v F 234 SPRING, switch 1| 1
87 | 137 2863 000 | AX—Z—b—TF ) CABLE, starter 1| 1
88 | 137 0876 000 | 2> >Fvv7 C CAP, tarminal C 2| 2
89 | ONF0600 003 | 77> VY*+v b N6 NUT 1] 1
90 | 150 0877 000 | »—A2a—F B CORD B 1| 1
91 | 9BS 0803 503 | aH&EKib M8x35¢ | BOLT MB8x35¢ 1] 1
92 | 9NS 0800 053 | /sAYFaHxF v b M8 NUT M8 1l 1
93 | M701123 000 | UKL b “U” BOLT 2] 2
94 | ONT 1000 003 | +w b M10 NUT M10 4| 4
95 | 9SW1000 003 | 7S H A4+ M10 WASHER, spring M10 4] 4
96 | 150 0860 000 | /vAf -+t a—FKASSY CORD ASSY 1l 1
97 | 150 0876 000 | A 84 FFa—F TUBE 1| 1
98 | 137 0871 000 | A4 wFa—F CORD 1] 1
99 | 9CV 1500 001 | a>_w 2z 2~k CV-150A BELT CV-150A 1] 1




D FUNEER (1)
-1. CUTTER GROUP (MPM950HK)

BUINT = —
P3728R




D-1.

FUNEER (1)
CUTTER GROUP (MPM950HK)

Wi | a—F &4 % bl # Fis BRQTY| f &
No. CODE No. PARTS NAME 950 [1350]  REMARKS
D- 1| 137 4511 Q00 | AUNr—2 20 CASING, now edge 1| -

2| 137 €512 000 | aTA 75244 FLANGE 1| -

3| 9BT 0801 403 | &1 b M8x14¢ | BOLT M8 x 14 ¢ 6| -

4 | 9BT 0802 003 | &)k M8x20¢ | BOLT M8 x20 ¢ 8| -

51 9SW0800 003 | 7sh44H A M8 WASHER, spring M8 14| -

6| INCO800 043 | 7ZwuaFw b M8 NUT, cap M8 4] -

7 137 6513 000 | aF7A 75> FLANGE 1| -

8| 137 6514 000 | AU+ 7 b SHAFT, cutter 1| -

9 9BB 6006 002 | R—w7 Y 7 # 6006-2RS | BEARING, ball # 6006-2RS| 2| -
10 | 137 0514 001 | >—HH % WASHER, seal 1| -
11 | 9RR5B500 015 | AFwF) ¥ R-55 RING, snap R-55 2| -
12 | 90S 3555 0804 | A4 Lr—v SEAL, oil 1| -
13 | 90S 3035 1016 | A4 vr—iv SEAL, oil 1| -
14 | 9BK 0801 653 | 7SAHFYFHEIL b M8x 16 ¢ | BOLT, w/washer M8 x 16 ¢ 4| -
15 | 9BK 0802 053 | 734V FHIL M8x20¢ | BOLT, w/washer M8 x 20 ¢ 6| -
16 | 137 0520 003 | NA Y AIi— COVER 1| -
17 | 137 0521 001 | ZvaL A RUBBER A 1| -
18 | 137 0522 000 | ZvaTALAHx A RETAINER, rubber A 1| -
19 | 9BT 0601 603 | AN b M6x16¢ | BOLT M6 % 16 ¢ 4| -
20 | 9SWO0600 003 [ 284842 M6 WASHER, spring M6 4| -
21 | 9NCO600 043 | 774w b M6 NUT, cap M6 4| -
22 | 137 0523 000 | 7> AF+7 METALLIC, fulerum 2l =
23 | 9SWI1000 003 | 783 ¥4 A M10 WASHER, spring M10 2| -
24 | 9NC 1000 043 | 72t w b MI0 NUT, cap M10 21 -
25 | 137 4514 000 | 4 R AT— STAY, guide 1| -
26 | 9BK 0801 653 | 2SA ¥V FHRNL M8 x16¢ | BOLT, w/washer M8 x 16 ¢ 2| -
27 | 137 0524 003 | A ~AHA R GUIDE 1| -
28 | 9BT 0802 503 | &b M8x25¢ | BOLT M8 x 25 ¢ 1| -
29 | 9FWO0800 003 | e ZHA4 2 M8 WASHER, plain M8 1| -
30 | ONTO0800 003 | +w b M8 NUT M8 1| -
31 | 137 0525 000 | 2 M8x25¢ | KNOB M8 x 25 ¢ 1| -
32| M260833 030 | 7w+ WASHER 1| -
33 | 9FWO0800 003 | e Z ¥4 A M8 WASHER, plain M8 1| -
34| 9ST 0201 503 | 7V E>~ PIN sprit 1] -
35| 137 4515 001 | r— > As3— (2ina) COVER, casing (rear) 1 -
36 | 9BT 0801 403 | A b M6x14¢ | BOLT M6 =14 ¢ 5| -
37 | 9SW 0800 003 | 73AHH % M6 WASHER, spring M6 5| -
38 | ONCOBOO 043 | 7Zua+w b M8 NUT, cap M8 al -
39| 137 4517 000 | v A 3— COVER, front 1| -
40 | 137 4518 001 | A/s—d A RUBBER, cover 1| -




D FUINBEE (1)
-1. CUTTER GROUP (MPM950HK)

NBVINT =)~
P3788R




D-1.

HINEFE (1)
CUTTER GROUP (MPM950HK)

W& | a—F &4 i i # ] HRQTY W &
No. CODE No. PARTS NAME 950 11350/ REMARK:
41 | 137 4519 000 | T LAY RETAINER, rubber 1| -
42 | 9CR 0801 613 | FZ AR M8x25¢ | SCREW MBx25¢ 6| -
43 | 9NK0800 053 | 7sA#VFFw b M8 NUT, w/washer M8 6| -
44 | 137 0533 004 | r—> > A23— L COVER, casing (L) 1| -
45 | 9BT 0801 403 | Kb M8x14¢ | BOLT MBx14¢ 4| -
46 | 9SWO0800 003 [ /sAxHH A M8 WASHER, spring M8 4| -
47 | 9NC0800 043 | Z7Zwu+v b M8 NUT, cap M8 4| -
48 | 137 5525 000 | Fv—F NUVYHTAFT BRACKET, brake 1| -
49 | 9BK 0802 553 | /sAHFVF AN b M8x25¢ | BOLT, w/washer M8 x 25 ¢ 2| -
50 | 137 5526 000 | Fv—F7—L ARM, brake L =
51 | MO7 0813 000 | /=Y —AY=H#H A WASHER 1| =
52 | 9BK 0601 653 | 2sFHYFHRL b MB6x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 1| -
53 | 137 2527 002 | 7v—F,¢w b PAD, brake 1| -
54 | 9FWO0400 003 | e Z¥AH A M4 WASHER, plain M4 3 -
55 | 9CR 0402 003 | oY M4x20¢ | SCREW M4 x 20 ¢ ¥ =
56 | 9SW0400 003 | 783 HHF M4 WASHER, spring M4 3 -
57 | 9NT 0400 003 |+ b M4 NUT M4 3| =
58 | 137 5529 000 | 7 v—FI 3% SPRING Il -
59 | 137 6528 000 | Fv—F v Yyuw R ROD 1| -
60 | M67 0915 000 | EZ¥H % WASHER, plain 1| -
61 | 9ST 0251 503 | 7V > PIN 1| -
62 | G24 2756 000 | ¥=34 > b (B) JOINT (B) 1| -
63 | INT 0600 003 | +v b M6 NUT M6 1| -
64 | 9BT 0603 003 | R b M6x30¢ | BOLT M6 % 30 ¢ 1| -
65 | M67 0915 000 | B4 & WASHER, plain 2l =
66 | INP 0600 043 | FAaFv b M6 NUT, nylon 1] -
67 | 137 5534 000 [ V>Z A LINK A 2| -
68 | 137 5535 000 | V>Z B LINK B 2| -
69 | 137 0542 001 | >F>HNb BOLT 8| -
70 | M99 0816 000 | &ZHAHF WASHER, plain 8| -
71 | 9FWI1200 003 | & ZHH A MI12 WASHER, plain  M12 8l -
72 | 9SW1200 003 | 783HH A M12 WASHER, spring M12 8| -
73 | 9NP 1200 053 | U+ b M12 “U” NUT M12 8| -
74 | 137 0550 002 | AV UV OHXA4 PLATE 1| -
75 | 9BK 0802 053 | s3 ¥V F AN b M8 x20¢ | BOLT, w/washer M8 x 20 ¢ 4| -
76 | 137 5537 000 |H-Kko U2 A LINK A 1| =
77 | 137 5538 000 |H# ko2 B LINK B 1| -
78 | MO8 0830 000 | F—VY—AHHH A WASHER 4| -
79 | 9BK 0801 653 | 7s4HYF Kb M8 x 16 ¢ | BOLT, w/washer M8 x 16 ¢ 4| -
80 | 137 0553 001 | AV ZAHris— LEVER 1| -




FUNEEER (1)
D -1. CUTTER GROUP (MPM950HK)

HUINT=1]=
P372R




D-1

AINEER (1)
. CUTTER GROUP (MPM950HK)

W& | a—F &9 5% b % L} BRQTY &
No. CODE No. PARTS NAME 950 [1350]  REMARKS

81 | S69 0677 000 | N k) v/ GRIP, handle 1| -
82 | 9BT 0603 503 | Kb M6x%35¢ | BOLT M6 %35 ¢ 1| -
83 | ONP 0600 043 | FAfaFw b M6 NUT M6 1| -

84 | 9BT 1004 003 | A b M10x40¢ | BOLT MI10 = 40 ¢ 1| -| A
85 | ONT 1000 003 |+ k M10 NUT M10 21 -
86 | 150 0540 000 | AV 2 AHHA KArs— COVER 1| -
87 | 9BK 0801 663 | EZ 34 YF AR b MEx16¢ | BOLT, w/washer M8 x 16 ¢ 2| -
88 | 9BT 0801 603 | Kb M8x16¢ | BOLT M8 x 16 ¢ 2] -
89 | 9NKO0800 053 | 23AxHYFF v b M8 NUT, w/washer M8 2l -
90 | 137 0560 000 | A VUINEKA B0SS, now edge 1 -
91 | 137 0561 001 | R TAHIs— COVER 1| -
92 | 137 6562 000 | AU N7 —L ARM, cutter 1| -
93 | 9BK 1003 053 | 23V FHiL b M10x30¢ | BOLT, w/washer M10x30¢ | 2| -
94 | 9FW1000 003 | e Z¥ 4 2 M10 WASHER, plain  MI0 2l -
95 | 9FWI1600 003 | & FHH A M16 WASHER, plain  M16 1| -
96 | 9SW1600 003 | 7sAHH 4 MI16 WASHER, spring M16 1| -
97 | 9NP 1600 143 | A4 a2+ b M16x P15 | NUT, nylon MI6xP15 | 1| -
98~104 | 137 5501 000 | AV NASSY CUTTER ASSY 1| -
98 | 137 0563 003 | YU CUTTER 2| -
99 | 137 2521 001 | AUNBY YR BMI2Zx40¢ | BOLT MI2x40¢ | 2| -
100 | 137 2522 000 | ZUNAZ— COLLAR 21 -
101 | 9FW1600 003 | e ZHH 2 M16 WASHER, plain  M16 2| -
102 | 137 5523 000 | H—FKF+v 7 CAP 2| -
103 | 9NP 1200 053 | UFw b Mi12 “U” NUT M12 2| -
104 | 9ST 0302 003 | 7K PIN, sprit 2| -
105 | 137 0869 000 | A4 wFbUYH AL X B PLATE B, setting switch 1| -
106 | 9BK 0601 663 | 233 ¥FYFHENLbM6x16¢ | BOLT, w/washer M6x 16 £ 2| -
107 | 137 0870 000 | AU RY AL v F SWITCH, reaping 1| -
108 | 9NL 1400 013 | wwZF+ v b M14 x P15 | NUT, lock M4 x P15 1| -
109 | 150 0516 000 | AvITF+vF A CAP A 21 -




D AUNER (2)
-2. CUTTER GROUP (MPM1350HK)

Q—/95

94




D-2.

HYJNEEFR (2)
CUTTER GROUP (MPM1350HK)

WHiES | a—F #®4 iib fi # i BRQTY &
No. CODE No. PARTS NAME 950 1350/ REMARK
D- 1| 137 2511 002 | AUNTFr—2 27 CASING, now edge -1 1

21 150 2512 000 | a4 725> 44 FLANGE -1

3| 9BK 0801 653 | 7sAHFYFHEN b M8x 14 ¢ | BOLT, w/washer M8 x 14 ¢ -1 5

4 | 9BT 0801 603 | Hnb M8x16¢ | BOLT M8 = 16 ¢ -1 9

51 9SW0800 003 | 7sAHH A M8 WASHER, spring M8 -| 14

6| INCO0800 043 | 7Zwuatw b M8 NUT, cap M8 -1 14

71 150 2513 000 | 27472522 A FLANGE A -1 1

8| 137 0514 001 | »—nHH A WASHER, seal -1 1

9 | 9BB 6006 002 | R—nx7Y # 6006-2RS | BEARING, ball #6006-2RS| -| 1
10 | 9RR5500 015 | AFvwFY > 7 R-55 RING, snap R-55 -1 1
11 | 90S 3555 0804 | A A vr—i UE-35558 | SEAL, oil UE-35558 -1
12 | 90S 3035 1016 | A4 v>—n SEAL, oil -1
13 | 9BK 0801 653 | sAF:HVF KL b M8 x 16 ¢ | BOLT, w/washer M8 x 16 ¢ -1 3
14 | 9BT 0801 603 | K b M8x16¢ | BOLT M8 x 16 £ - 2
15 | 9NKOBOO 003 | 2sF%VFFw b M8 NUT, w/washer M8 -1 2
16 | 137 5514 000 | AU+ 7 b SHAFT, cutter -1
17 | 137 5515 000 | Ao > R2—F—) — PULLEY -1
18 | 9KY 0703 602 | VavvirF— KEY -1 1
19| 9vB 0710 003 | V~=uv b LB-71 NV BELT LB-71 -1
20 | 137 5516 000 | 27475y B FLANGE B -1 1
21 | 137 0514 001 | >—n4h A WASHER, seal -1 2
22 | 9BB 6006 002 | R—nx7Y 7 # 6006-2RS | BEARING, ball ~ #6006-2RS| -| 1
23 | 9RR5500 015 | AFwFY > R-55 RING, snap R-55 = 1
24 | 9BK 0802 053 | 7843 YFHL b M8 x 20 ¢ | BOLT, w/washer M8 x 20 ¢ -1 6
25| 137 0560 000 | AV IR A B0SS, cutter - 1
26 | 137 0561 001 | R T HIis— COVER, safety -1 1
27 | 137 5520 000 | #YUNT—L ARM, cutter -1 1
28 | 9BK 1003 053 | 7sAHYF Kb MI10x30 ¢ | BOLT, w/washer M10 x 30 ¢ - 2
29 | 9FW1000 003 | ¥4 % M10 WASHER, plain  M10 -l 2
30 | 9FW1600 003 | e ZHFH % M16 WASHER, plain  M16 -1
31 | 9SWI1600 003 | 784 A M16 WASHER, spring M16 -1 1
32 | NP 1600 143 | F4marFv b MI16 NUT, nylon M16 -1 1
33| 137 0563 003 | AU KNIFE -l 2
34 | 137 2521 001 [ AUNNBU YA HEL b MI2%x40 ¢ | BOLT, cutter MI2 % 40 ¢ -l 2
35| 137 2522 000 | #UNKZ— ¢ 18 COLLAR, cutter ¢ 18 -1 2
36 | 9FWI1600 003 | e ¥H % M16 WASHER, plain  M16 - 2
37| 137 5523 000 | ¥—FKF¥ o7 CAP - 2
38 | ONP 1200 053 | U k MI12 “U” NUT M12 -1 2
39 | 9ST 0302 003 | 7V K> PIN, sprit -1 2
40 | 137 5525 000 | Fv—F MUY AFT BRACKET, brake -1 1




D HUINEER (2)
-2. CUTTER GROUP (MPM1350HK)




D-2.

HJNEFR (2)

CUTTER GROUP (MPM1350HK)

WihE | a—F & it it % b BRQTY| i ]
No. CODE No. PARTS NAME 950 11350/ REMARKS
41 | 9BK 0802 553 | 7sAH Y F KR b M8 x25¢ | BOLT, w/washer M8 x 25 ¢ -1 2
42 | 137 5526 000 | 7v—FT7—L ARM, brake -1
43 | MO7 0813 000 | 7=V —AHYH#H % M8 WASHER M8 -1 1
44 | 9BK 0601 653 | 7SAxHYFHRIL b M6x16¢ | BOLT, w/washer M6 x 16 ¢ -1 1
45 | 137 2527 002 | Zv—F2%v b PAD, brake -1 1
46 | 9FW0400 003 | E ZHH A M4 WASHER, plain M4 -1 3
47 | 9CR 0402 003 | FRaA M4 x20¢ | SCREW M4 x 20 ¢ -1 3
48 | 9SW0400 003 | 2844 2 M4 WASHER, spring M4 -1 3
49 | ONT 0400 003 | F¥ b M4 NUT M4 -1 3
50 | 137 5529 000 | Fv—F,3% SPRING, brake -1 1
51 | 137 5528 000 | Fv—F v &rYav b ROD -l 1
52 | M670915 000 | ¥4 A% WASHER, plain -1 1
53 | 9ST 0251 503 | 7V K>~ PIN, sprit -1
54 | G24 2756 000 | ¥3aA >~ B JOINT B -1 1
55 | ONT0600 003 | F¥ b M6 NUT M6 -1 1
56 | 9BT 0603 003 | Hn b M6x30¢ | BOLT M6 x 30 ¢ -l 1
57 | M67 0915 000 | eZH¥H 3 WASHER, plain -l 2
58 | ONP 0600 043 | 4 a4+ b M6 NUT, nylon M6 -1 1
59 | 137 2530 000 | ¥>»¥ar7—Ah A ARM, tension A - 1
60 | 137 2531 000 | F>>¥a>»7—AL B ARM, tension B -1 1
61 | 137 2532 002 | 733 an ROLLER, tension -1 2
62 | 9BB 6201 002 | R—nx7N 7 #6201-2RS| BEARING, ball ~ #6201-2RS| -| 4
63 | 9RR3200 005 | AFwFN ¥ R-32 RING, snap R-32 - 2
64 | 9RS 1200 005 | AF w7V ¥ S-12 RING, snap S-12 -1 2
65 | M07 0813 000 | 77—V —AHHHF SPRING, tension -1 1
66 | 9BK 0601 653 | 7xAWF Kb M6x16¢ | BOLT, w/washer M6 x 16 ¢ -1 1
67 | 137 2533 000 | 73 5% SPRING, tension -1 1
68 | 137 0533 004 | r—> > A3— L COVER, casing L -1
69 | 9BT 0801 403 | Kb M8x14¢ | BOLT M8 x14 ¢ -7
70 | 9SWO0800 003 | /8A3HFH A M8 WASHER, spring M8 -l 7
71 | ONC 0800 043 | 7Zua+w b M8 NUT, cap M8 -1 7
72 | 137 0530 002 | r—=2 > His— () COVER, casing rear -1
73 | 137 2603 000 | wx A 28— COVER, front -1 1
74 | 137 2604 001 | Aox—d AL RUBBER, cover -1
75 | 137 2605 000 | T ALAH RETAINER, rubber -1 1
76 | 9BT 0801 403 | An b M8x14¢ | BOLT M8 x 14 ¢ -1 3
77 | 9BT 0801 603 | Awb M8x16¢ | BOLT M8 x 16 ¢ -1 3
78 | 9SWO0800 003 | 784¥H A M8 WASHER, spring M8 -1 6
79 | NS 0800 043 | 7Z v b M8 NUT, cap M8 -1 6
80 | 137 5534 000 | V2 A LINK A -1 2




D HYUNEE (2)
-2. CUTTER GROUP (MPM1350HK)




D-2.

RVNEER (2)

CUTTER GROUP (MPM1350HK)

Wil | a—F #4 i i # Ei HRQTY W &
No. CODE No. PARTS NAME 950 [1350] REMARK
81 | 137 5535 000 | V>»Z7 B LINK B -1 1
82 | 137 5536 000 | W>2 C LINK C - 1
83 | 137 0542 001 | 7&K b BOLT -1 8
84 | M99 0816 000 | Z¥H A M8 WASHER, plain M8 -l 8
85 | 9FW1200 003 | e ZH#H A M12 WASHER, plain  M12 -1 8
86 | 9SW 1200 003 | 7sA3HH A M12 WASHER, spring M12 -1 8
87 | NP 1200 053 | UF+v b MI2 “U” NUT M12 -1 8
88 | 137 0550 002 [ AV pYVYOHXA PLATE -1 1
89 | 9BK 0802 053 | /3R HYF AN b M8x20¢ | BOLT, w/washer M8 x 20 ¢ -1 4
90 | 137 5537 000 ¥ koD >Z A LINK A -1 1
91 | 137 5538 000 | kY2 B LINK B -1 1
92 | M08 0830 000 | F—V —AHHH % SPRING, tension -l 4
93 | 9BK 0801 653 | 73R4V FHN b M8x16¢ | BOLT, w/washer M8 x 16 ¢ -l 4
94 | 137 0553 001 | AV ZAVLais— LEVER, cutting height -1
95 | S69 0677 000 | N RAMZTY WS GRIP, handle -1 1
96 | 9BT 0603 503 | A b M6x35¢ |BOLT M6 % 35 ¢ -l 1
97 | 9NP 0600 043 | FA4 v rF v b M6 NUT, nylon M6 -1 1
98 | 9BT 1004 003 | An b M10x40¢ | BOLT M10 = 40 ¢ -l 1] A
99 | 9NT 1000 003 |+ b M10 NUT M10 -1 2
100 | 137 0540 000 | AV R AHHA K Hrs— COVER, cutting height -1 1
101 | 9BK 0801 663 | 7 2sAHFYF R b M8x16¢ | BOLT, w/washer M8 x 16 ¢ -l 2
102 | 9BT 0801 603 | AN b M8x16¢ | BOLT M8 x 16 ¢ -1 2
103 | INK 0800 053 | 284V FF+w b M8 NUT, w/washer M8 - 2
104 | 137 2537 000 | r—>>753% SPRING -1 1
105 | 137 2538 000 | 2844 SUPPORT, spring -1 1
106 | 9BT 0801 603 | AN b M8x16¢ | BOLT M8 x 16 ¢ -1 1
107 | 9SWO0800 003 | 2sHHH 3 M8 WASHER, spring M8 =| 1
108 | YNCOBO0 043 | 7Zm+ v b M8 NUT, cap M8 -1 1
109 | 137 0869 000 [ A4 wF R YHE A X B PLATE B, setting switch -1 1
110 | 9BK 0601 663 | /85 Y FHRNL hM6x16¢ | BOLT, w/washer M6 x 16 ¢ -1 2
111 | 137 0870 000 | AV b Y AL w5 SWITCH, reaping -1
112 | 9NL 1400 013 | mw 23w b M14x P15 | NUT, lock MI14 x P15 -1 1
113 | 137 5517 000 | A— KA 55— COLLAR -1 1
114 | 9BT 0805 503 | A b M8x55¢ |BOLT M8x55¢ | -| 1
115 | 9SWO0800 003 | 73344 % M8 WASHER, spring M§ -1 1
116 | G47 0322 000 | e ¥4+ WASHER, plain -1 1
117 | 9NK0800 053 | 7sx#YFFw b M8 NUT, w/washer M8 -1
118 | 150 2519 000 | Ko ITF+ v B CAP B -l 2




D HINEE (3)
-3. CUTTER GROUP (MPM1350HK)




D-s.

7NEEER (3)
CUTTER GROUP (MPM1350HK)

WiliES | a—F & i i # i BMRQTY % &
No. CODE No. PARTS NAME 950 11350/ REMARK
D-11 137 2541 002 | &P aAYNnNr—v 7 CASING, now edge -1 1

2| 137 0523 000 | 7> A+ METALLIC, fulerum -l 2

3| 9SW1000 003 | 23344 F M10 WASHER, spring M10 - 2

4| ONC1000 043 | 7Zwua+v b M10 NUT, cap M10 - 2

5| 137 2560 000 | /NA 27y Agoi— COVER -1 1

6| 137 2561 001 | ZvaTL B RUBBER B -1

71 137 2562 001 | ZvT L4V B RETAINER, rubber B =~ 1

81 137 2563 001 | ZvdL C RUBBER C -1

9 137 2564 001 | ZvT LAty > C RETAINER, rubber C -1 1
10 | 137 2565 001 | ZvaL D RUBBER D -1 1
11 | 137 2566 000 | ZvadLAdAvx D RETAINER, rubber D -1 1
12 | 137 2567 001 | ZvTL E RUBBER E -1 1
13 | 137 2568 000 | ZvTLAv= E RETAINER, rubber E -1 1
14 | 9BT 0601 603 | &b M6x16¢ | BOLT M6 % 16 ¢ -1 15
15 | 9SWO0600 003 | 78444 F M6 WASHER, spring M6 -1 15
16 | INC0600 043 | 7Zua+ v b M6 NUT, cap M6 -| 15
17 | 137 2543 000 | "y aHUNTY¥ 7 b SHAFT -1 1
18 [ 9BB 6006 002 | R—n_7V #6006-2RS | BEARING, ball ~ #6006-2RS| -| 2
19 | 137 0514 001 | >—nHH 2 WASHER, seal -l 1
20 | 9RR 5500 015 | AFwFY > R-55 RING, snap R-55 -1 2
21 | 90S 3555 0804 | A4 vr—iv SEAL, cil = 1
22 | 90S 3035 1016 | A4 v—iv SEAL, oil -1 1
23 | 150 2544 000 | AT aAhINT—1)— PULLEY -l 1
24 | 9KY 0702 500 | 7 *— KEY - 1
25 | 115 1551 000 | 7=V —AY=H+H 2 WASHER -1 1
26 | 9BK 0802 553 | 23AHYF R b M8 x25¢ | BOLT, w/washer M8 x 25 ¢ -1
27 | 137 2545 000 | ~v hAHx STOPPER, belt -1 1
28 | 137 2550 000 | & aB VKA BOSS, now edge -1 1
29 | 137 0561 001 | AR ITHI— COVER -1 1
30 | 137 5551 000 | "¥ra AP —L ARM, cutter -1
31| 137 0563 003 | AV CUTTER -l 2
32 | 9BT 0802 003 | Awn b M8x20¢ | BOLT M8 x 20 ¢ -1 2
33 | ONKO0B00 053 | sAxHFYFFw b M8 NUT, w/washer M8 -l 2
34 | 9FWI1000 003 | EZHAH % M10 WASHER, plain  M10 -l 2
35 | 9BK 1003 053 | 28AHYFHN b M10x30 ¢ | BOLT, w/washer M10x 30 ¢ -l 2
36 | 9FWI1600 003 | e Z¥FH A M16 WASHER, plain  M16 -1 3
37 | 9SWI1600 003 | 78A%HAH % M16 WASHER, spring  M16 -1 1
38 | ONP 1600 143 | FfaF v b MI16 x P15 | NUT, nylon MI16x P15 -1
39 | 137 2521 001 | AU NB YUY AR b MI2x40 2 | BOLT, cutter MI12 x 40 ¢ -l 2
40 | 137 2522 000 | AU NAS— M18 COLLAR, cutter -1 2




D HDUNEEHE (3)
-3. CUTTER GROUP (MPM1350HK)




D-s.

FAUNEE (3)

CUTTER GROUP (MPM1350HK)

Wity | a— K &Y i U < i BRQTY)  fi§ &
No. CODE No. PARTS NAME 950 [1350] REMARK
41 | 137 5523 000 | ¥—FKF+v 7 CAP - @
42 | ONP 1200 053 | UF ¥ b M12 U NUT M12 -l 2
43| 9ST 0302 003 | 7V E> PIN, split - 2
44 | 137 2576 000 | ~nhArs— A COVER, belt A -1
45 | 9BT 0602 003 | A b M6x20¢ |BOLT M6 x 20 ¢ -1
46 | ONT0600 003 | +¥ b M6 NUT M6 -l 2
47 | TI10 0505 010 | F=AZ VY RAEFIIF SPRING -1
48 | 150 2577 000 | <) hAHIss— B COVER, belt B -1
49 | 9BK 0601 263 | S 32 HVYFHEILhMEx12¢ | BOLT, w/washer M6 x 12 ¢ -1 4
50 | 137 2582 000 | 25 > FHENME A BOLT A -1
51 | RI7 0413 000 | AZLvos— LEVER -l 2
52 | 124 0830 000 | 10V v (£ 1) 10GRIP, black -l 2
53 | R17 0415 000 | > M10 PIN M10 - 2
54 | 9ST 0301 503 | 7V K~ PIN, split = 2
55 | M67 0223 000 | ¥4+ B WASHER B - 2
56 | 9FW1200 003 | e FHH A M12 WASHER, plain ~ M12 -1 2
57 | 9NP1200 063 | F>mwZ+v b M12 NUT M12 -l 2
58 | 137 2580 000 | r—y>ZasF47—A ARM, casing -l 1
59 | S69 0263 000 | hvF=F"Y GRIP -1 1
60 | 9BT 0806 503 | A b M8x65¢ | BOLT M8 x 65 ¢ -| 1| ¥3P
61 | 9FWO0800 003 | B SHH A M8 WASHER, plain M8 - 2
62 | INP 0800 043 | FAM4aF v b M8 NUT, nylon M8 =l 1
63 | 137 2583 000 | 25> FHENLDL B BOLT B -1 1
64 | 137 2575 000 | A/s— MUY AFT METALLIC -1
65 | 9BK 0601 253 | 73AH W FFN b M6x12 ¢ | BOLT, w/washer M6 x 12 ¢ -l 2
66 | 137 2569 000 | #A4~AH A K GUIDE -1
67 | 9FW0800 003 | EZH 4 4 M8 WASHER, plain M8 -1
68 | NP 0800 043 | FA4m>F v b M8 NUT, nylon M8 -1 1
69 | 9BT 0802 003 | H) b M8x20¢ |BOLT M8 x 20 ¢ -1
70 | 137 0525 000 | /7 M8x20¢ | KNOB M8 x 20 ¢ -l 1
71 | M260833 030 | 7wy WASHER -1
72 | 9FWO0800 003 | ¥4 3 M8 WASHER, plain M8 -1
73 | 9ST 0201 503 | YV PIN, split -1 1
74 | 150 2555 000 | "o abr— > his— COVER -1
75 | 9BT 0801 603 | Ak M8x16¢ | BOLT M8 x 16 ¢ -1 3
76 | 9SWO0800 003 | 784+ M8 WASHER, spring M8 -1 3
77 | 9NCO0800 043 | 727 ua+w b M8 NUT, cap -1 3
78 | 150 2556 000 | ZLvTAH A RUBBER A -l 1
79 | 150 2557 000 | v T LAH¥x A RETAINER, rubber A -l 1
80 | 150 2558 000 | v T F RUBBER F -1 1




D FUI\BE (3)
-3. CUTTER GROUP (MPM1350HK)




D-s.

AUNEEER (3)
CUTTER GROUP (MPM1350HK)

WiliEs | a—F &Y i it # i HRQTY &

No. CODE No. PARTS NAME 950 11350/ REMARKS
81 | 150 2559 000 | ZvIALAH = F RETAINER, rubber F -1 1
82 | M701117 000 | ¥4 4% B WASHER B -1 1
83 | M58 0916 000 | Fx>rohr¥avdh RUBBER -1 2
84 | 137 2581 000 | AA~A4 ) 2 RINK -1 1
85 | 137 2546 000 | 7 >A4F+27 B METALLIC, parts B -1 4
86 | 9SWI000 003 | 2334H A M10 WASHER, spring M10 -l 4
87 | ONC1000 043 | 7ZwuaF v b M10 NUT, cap M10 -l 4
88~101 | 137 5598 000 | ¥V 2ASSY (Hi) REAR WHEEL ASSYY -1 1
88~101 | 150 2559 000 | €V /ASSY (%) REAR WHEEL ASS'Y -1 1
88 | 137 5590 000 | €V 7 —L (R ARM, rear wheel - 2
89 | 137 5593 000 | ¥V X AFFAT— STAY, rear wheel -1 2
90 | 9BT 1003 503 | Kb M10x35¢ | BOLT MI0 %35 ¢ -l 4
91 | 9FWI000 003 | EZHAH % M10 WASHER, plain  M10 -1 8
92 | 9SW1000 003 | 7SA4AH % M10 WASHER, spring M10 -| 4
93 | ONT 1000 003 | F+v b M10 NUT, cap M10 -1 4
94 | 137 5592 000 | €V AHF+7 METALLIC -1 2
95| RO4 0114 000 | AZAPDTHEHE A WASHER A - -2
96 | MO8 0830 000 | F—V—AHHH* WASHER -l 2
97 | 9BK 0801 653 | 73V FHKR)Lb M8x16¢ | BOLT, w/washer M8 x 16 ¢ -1 2
98 | 137 2594 000 | &V >~ REAR WHEEL -1 2
99 | 137 2595 000 | ¥V A5 — COLLAR -l 2
100 | 9BT 1206 003 | A b M12x60 ¢ | BOLT MI12 % 60 ¢ -l 2
101 | ONT 1200 003 | F+w b M12 NUT, cap M12 -l 2
102 | 9BT 0802 003 | HA b M8x20¢ | BOLT M8 x20 ¢ -1 2
103 | 9NTO0800 003 |+ b M8 NUT M8 -1 2
104 | 150 0516 000 | Ky IT*F+wv7 A CAP A -1 1
105 | 150 2519 000 | RwITF+v7 B CAP B -1 1

__30_




I\ FIVEE®E
. HANDLE GROUP




I\ FIVEE®R

- HANDLE GROUP

WAl & a—F #ij i i # i Bt QTY i £

No. CODE No. PARTS NAME 050 113501 REMARKS
E- 1| 137 0611 000 | >k HANDLE 1| 1
2 | 9SW1400 003 | 23FHH A M14 WASHER, spring M14 1| 1
3| ONT 1400 013 | +¥ b M14x P15 | NUT MI4xP15 | 1| 1
41 137 0612 001 | AF TV 7>+ 7 b HAFT, steering 1l 1
51 9KY0512 001 | #&~wF— KEY 1| 1
6| 137 0613 001 | 25 A COLUMN 1| 1
7| 9BB 6004 002 | R—xT7) 7 # 6004-2RS | BEARING, ball #6004-2RS| 1| 1
8 | 9RR4200 015 | AFwFY > ¥ R-42 RING, snap R-42 1] 1
9 [ 9RS 2000 005 | AFwFY ¥ S-20 RING, snap S-20 1 1
10 | 9RS 5000 005 | AFwFN ¥ S-50 RING, snap S-50 Il 1
11~16 | 137 0601 000 | A7 7V > ZF7KY 27 AASSY | GEAR BOX ASSYY, steering 1] 1
11| 137 0620 000 | AT 7V ¥ THRY I A GEAR BOX, steering 1] 1
12 | 137 0621 001 | ¥=# > PINION 1| 1
13 | 9BB 6200 000 | H—n7Y) > # 6200 BEARING, ball #6200 i
14 | 9BB 6202 001 | R—n7Y 27 #6202-RS | BEARING, ball ~ #6202-RS | 1| 1
15| 9RR3500 005 | AFwFV ¥ R-35 RING, snap R-35 il I
16 | 137 0622 000 | 7w 2 RACK Tl 1
17 | 137 0623 000 | AZ A K84 PIPE, slide il 1
18 | 137 0625 000 | AF 7V ZHEb M) BOLT M5 i|' i
19 [ ONT0500 003 | v b M5 NUT M5 1) 1
20 | 137 0624 000 | F¥7HRY T ART— STAY, gear box 1l 1
21 | 9BK 0801 653 | /sA YW FHN b M8 x 16 ¢ | BOLT, w/washer M8 x 16 ¢ 4| 4
22 | 9BK 0802 053 | 28AHYFH)L b M8 x 20 ¢ BOLT, w/washer M8 x2( ¢ 2|1 2
23| 137 0628 000 | 7w 2 Asx—d L RUBBER, rack cover 4| 4
24 | 9CV 2000 000 | 2w Z A~ b BELT, convex 8| 8
25 | 137 0631 000 | 74 K>+ 7 b ¢ 16 SHAFT, guide ¢ 16 1] 1
26 | 137 0632 001 | A4 KA+~ METAL, guide 1l 1
27 | 9BK 0801 663 | kS sx W EHENL N MEx16¢ | BOLT, w/washer M8 x 16 ¢ 2| 2
28 | 150 0633 000 | X4 KAF— STAY 1| 1
29 | 9BH 0802 583 | 8 THIL | M8x25¢ | 8TBOLT M8 x25¢ 4| 4
30 | 9SWO0B00 003 | 23AHA A M8 WASHER, spring M8 4| 4
31| 137 0634 003 | #4aw b ROD 2| 2
32 | 9RB 1000 000 | W > ZHK—v (f7) BALL, link R 2 2
33| ONT1000 003 | ¥ b () M10 NUT R M10 2| 2
34 | 9RB 1000 001 | W > ZHK— (k) BALL, link L 2| 2
35 | ONT1000 103 | +v b EATZH (%) MI0 NUT L M10 2| 2
36 | 9SWI1000 003 | 28444 % M10 WASHER, spring M10 4| 4
37 | 137 0636 000 | E=—ns34 7 PIPE 2 2
38 | ONT1000 003 | F+ b MI10 NUT MI10 4| 4
39 | 137 0640 000 | " ERYZ A A BOX, handle A 1| 1




- HANDLE GROUP

E I\ FIVESR




I\ FIVES%
. HANDLE GROUP

W& | a—F &4 i fi # i BRQTY % &
No. CODE No. PARTS NAME 950 1350 REMARKS

40 | 9BK 0801 663 | /s WFHN b MEx16¢ | BOLT, w/washer M8 x 16 £ 4| 4

41 | 137 0641 000 | N> FILAEAVYZA B BOX, handle B 1| 1

42 | 137 0642 000 | N FIVRYZ AT R LID, box handle 1l A

43 | 9BK 0601 293 | E /332 ¥ Y F@F) FM6x 12 ¢ | BOLT, w/washer M6 x 12 ¢ 7 7

44 | 137 0643 000 | /7 KNOB 1 1

45 | 9BT 1203 503 | R b MI2x35¢ | BOLT MI2x35¢ | 1| 1




F PR{ERBGR (1)
-1. OPERATION GROUP




P,

RIFRER (1)
OPERATION GROUP

Wi | 2—F %&b il i # i BRQTY i £
No. CODE No, PARTS NAM 950 [1350]  REMARKS
F- 1 150 0711 000 | F=>TLis— LEVER, change 1| 1

2| G44 0283 000 | Fx ¥ LI—=F]) GRIP, change lever 1| 1
31 150 0713 000 | vos—AFY) > SPRING, lever 1| 1
4| 9BT 0805 503 | A b M8x55¢ | BOLT M8 x 55 ¢ 1 1
51 9NTO0800 003 | +w b M8 NUT M8 11
6 150 0712 000 | vis—F A+ METTAL, point of support 1] 1
71 150 0710 001 | Fz>ov¥F¥H 2 M2 WASHER MI2 i
8 | 9SW 1200 003 [ 234HH % M12 WASHER, spring M12 1| 1
9| ONP 1200 083 | A—ssmwZF+w h M2 NUT M12 1 1
10 | 150 0714 000 | F>HA R AHIs— COVER, change guide 1] 1
11 | 9BK 0801 653 | 7sAxHWFHEN b M8x 16 ¢ | BOLT, w/washer M8 x 16 ¢ 2| 2
12 | 9BT 0801 603 | A b M8x16¢ | BOLT M8 x 16 ¢ 2| 2
13 | 9FW0800 003 | e ZH 4 % M8 WASHER, plain M8 2| 2
14 | 9NK0800 053 | "x¥WFFw h M8 NUT, w/washer M8 2 2
151 150 0715 000 | Fx=>¥avk A ROD A, change 1] 1
16 | 9RB 0800 000 | Y >Z#—) BL-8D BALL,link BL-8D 1| 1
17 | 9RB 0800 002 | gw hx R NHS-8T BALL, link NHS-8T 1 [
18 | 9RB 0800 001 D2 2HR—v () BL-80OL BALL,link(SCREW-L) BL-80L | 2| 2
19 | ONT 0800 003 | F+v b M8 NUT M8 2] 2
20 | ONTO0800 103 | Fv b M8 NUT(SCREW-L) M8 2| 2| EAY
21 | ONK 0800 053 | 73xHYF+v b M8 NUT, w/washer M8 4] 4
22 | 137 5716 000 | Fx=>Th AL CAM, change 3 i
23 | M07 0813 000 | F—Y—AHHH % WASHER 1] 1
24 | 9BK 0601 653 | 2332 FHRIL b M6x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 1l 1
25| 150 0717 000 | F=>>uaw K B ROD B, change I
26| 150 0718 000 | F=>o7—LA ARM, change 1] 1
27 | 9BT 0503 094 | gvHZ7+YFHENLb M5%x30¢| BOLT M5x30¢ 1] 1
28 | NP 0500 043 | FAfasFw b M5 NUT, nylon M5 1| 1
29 | 137 5734 000 | F=>HA KAFY METTALLIC 1] 1
30 | MO7 0813 000 | /=Y —AHxHHA WASHER I
31 | 9BK 0601 653 | 233 #FWFHEILb M6x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 1| 1
32 | 150 0770 000 | 7oAV o2 ToTP SHAFT 1] 1
33 | MO8 0830 000 | F—V—AHxHA WASHER i
34 | 9BK 0801 653 | 23pHYFHKIL b M8 x 16 ¢ | BOLT, w/washer M8 x 16 ¢ 4] I
35 | 150 0771 000 | Z7Z A~V 7 Los— LEVER 1| 1
36 | 9RS 1600 005 | AFwF) 27 RING, snap 1] 1
37 | 124 0830 000 | 102V w7 (7 na) 10 GRIP, black 1| 1
38 | 150 0772 000 | 7o~V Zuav b A ROD A 1| 1
39 | 9FWI1000 003 | S5 H A M10 WASHER, plain MI10 2| 2
40 | 9ST 0302 003 | 7V K> ¢3%20 PIN, split ¢3x20 2| 2




F 1 IRERMR (1)
- 1. OPERATION GROUP

._37__



=1,

R{ERAER (1)
OPERATION GROUP

WIEG | a—F #i; i i i PR BRQTY] M &
No. CODE No. PARTS NAME 950 [1350] REMARKS
41 | 150 0773 000 | 7o~V 57— COLLAR 1| 1
42 | M99 0816 000 | &ZHH % WASHER, plain 1] 1
43 | 150 0774 000 | 72~V 2V 2 LINK 1| 1
44 | MO8 0830 000 | F—V—AHVHH*% WASHER 1| 1
45 | 9BT 0808 503 | Fw b M8x85¢ | BOLT M8 x 85 ¢ 1| 1] ¥%x>
46 | 9SW0B00 003 | 23A3HH A M8 WASHER, spring M8 1| 1
47 | 150 0775 000 | 72~V Zuay b B ROD B 1| 1
48 | 9RB 0800 000 | V> ZHK—Nn BL-8D BALL, link BL-8D 1| 1| (P125)
49 | 9RB 0800 001 | Y »ZH—n BL-8DL BALL, link BL-8DL 1] 1| (P125)
50 [ ONT 0800 003 | +w b M8 NUT M8 1] 1
51 | ONT 0800 103 |+ ¥ b M8 NUT M8 1 1| XY
52 | ONK0800 053 | 7sAHYFF v b M8 NUT, w/washer M8 2| 2
53 | 150 0776 000 | 72~V 2 T7—LAh ARM 1| 1
54 | MO07 0813 000 | —V—AH=H#H% WASHER 1| 1
55 | 9BK 0601 653 | /33 ¥V F RN b M6x16¢ | BOLT, w/washer M6 x 16 ¢ 11
56 | 128 0141 000 | F =>4 —AAF— B COLLARchain case B 1{ 1
57 | 9BT 0806 003 | A b M8x60¢ | BOLT M8 x 60 £ 1| 1




F 1RIERBR (2)
-2. OPERATION GROUP




F-2.

RERSR (2 )
OPERATION GROUP

Wi | a—F & i i # i BRQTY| &
No. CODE No. PARTS NAME 950 [1350] REMARKS
F- 1| 137 0720 003 | #Y bV 25 v FLis— LEVER, reaping clutch I 1

2| 124 0831 000 | 102V w7/ (7H) 10GRIP, red 1| 1
31 137 0719 000 | ¥4 % WASHER 11 1
41 9ST 0302 503 | 7Y ¥~ PIN, split 1l 1
51 137 5721 000 | #Y BV 25V F T4 ¥— WIRE, reaping clutch 11
6 | 9FW0600 003 | &4 2 MI10 WASHER, plain  M10 1 1
71 9ST0252 003 | 7Y PIN, split 1| 1
8 [ 9CV 2000 001 | ARy Z AL CV-200 BELT CV-200 2| 2
9| G38 1525 000 | 801-%4 KZZwFI23% 801-SPRING, side clutch 1| 1
10| 150 0723 000 | AUNTFarT—A ARM, tension 1| 1
11| 9PB 1618 301 | Fw>a 80B BUSH 80B 1| 1
12 | M07 0813 000 | 7—V—AH=H#F% WASHER, retanner pulley Il @
13 | 9BK 0601 653 | 784 HYFHNL b M6 x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 1l 1
14| 137 0724 001 | AV BYFT¥aranm ROLLER, tension 1| 1
15| 9BB 6201 002 | R—nx7Y 7 #6201-2RS| BEARING, ball ~ #6201-2RS| 2| 2
16 | 9RR3200 005 | AFv 7V > R-32 RING, snap R-32 1| 1
17 | 9RS 1200 005 | AFwFY 7 S-12 RING,snap  S-12 L 4
18 | M97 0412 001 | AZ 2 K234 SPRING 1| 1
19 | 9BT 0802 503 | AN b M8x25¢ | BOLT M8 x 25 ¢ 1 1
20 | 9NTO0800 003 |+ b M8 NUT M8 2l 2
21 | 137 0728 000 | _&EALZF SHAFT, pedal 1l 1
22 | 137 0730 000 | 2 F v FREN PEDAL, clutch 1| 1
23 | MO8 0830 000 | 7—V—AHHH A WASHER, retanner pulley 1{ 1
24 | 9BK 0802 053 | 73AHFYFAHRN B M8x20¢ | BOLT, w/washer M8 x 20 ¢ 1] 1
25 | 137 0729 000 | =& NLI%Y b TP-2127 PAT, pedal TP-2127 1 1
26| 137 5731 000 | ZZvFuv F A ROD, clutch A 1| 1
27 | 9FW 1000 003 | eZH¥ A2 M10 WASHER, plain  M10 1| 1
28 | 9ST 0302 003 | 7V K> PIN, split 1 1
29 | 137 0744 000 | 2239 700 MI0 TURN BUCKLE MI0 1| 1
30 | ONT1000 003 | F+w b M10 NUT M10 1| 1
31| ONT 1000 103 | +w b M10 NUT(SCREW-L) MI10 1 1| 3
32| 150 0732 000 | ZZwvFuavF B ROD, clutch B 1| 1
33 | 9FW1000 003 | eZH#AH A% MI10 WASHER, plain  M10 1 1
34 | 9ST 0302 003 | 7V E>¥ PIN, split 1l 1
35| 137 5733 000 | Z7ZvFaw FIiik SPRING, clutch rod 1| 1
36 | 9FW 1000 003 | EZH#H & MI0 WASHER, plain ~ M10 2 2
37 | 150 0741 000 | Fv—F O v K ROD brake 11
38 | ONT 1000 003 |+ b M8 NUT M8 2| 2
39 | 9FWI000 003 | EZHH A M10 WASHER, plain  M10 11
40 | 9ST 0302 003 | 7V~ PIN, split I




I: RIERER (2)
-2. OPERATION GROUP




|: RIEREER (2)

-2. OPERATION GROUP

WIS | a— K & s i # ¥ BALQTY]  fi &

No. CODE No. PARTS NAME 950 [1350] REMARKS

41 | 150 0742 000 | 7 L—F 77— LA ARM, brake 1 ]
42 | MO7 0813 000 | 77—V —AHHH A WASHER 1] 1
43 | 9BK 0601 653 | /3A Y FHRNL B MG x 16 ¢ BOLT, w/washer M6 x 16 ¢ ]
44 | 137 0760 000 | Fr—Fav 7L 13— LEVER, brake lock Il 4
45 | 124 0828 000 | 8V w7 (& n) 8§ GRIP, black 1l 1
46 | 137 0762 000 | aw Z AF) SPRING, lock ] |
47 | 9FW1000 003 | 74 % MI10 WASHER, plain ~ M10 1] 1
48 | 9ST 0302 003 | 7V PIN, split 11 1
49 | 137 0751 000 | =7 aw Z~_E ) PEDAL. diffe lock | 1
50 | MO8 0830 000 | F—V—AHHH2 WASHER | ]
51 | 9BK 0802 053 | 784 Y FHIL b MBx 20 ¢ BOLT, w/washer M8 x 20 ¢ 1 1
52 | 150 0752 000 | 7w o 74— WIRE, diffe lock 1 |
53 | 9FWO0600 003 | =44 4 M6 WASHER, plain M6 | ]
54 | 9ST 0252 003 | 7 U PIN, split 1l 1
55 1 MI31754 000 | 7> ra bk wsi) s SPRING ]
56 | 9CV 2000 001 | 2w 2~ CV-200A BELT CV-200A 1l 1
57 | 137 0753 000 | 7o R—ubhtr PLATE Il 1
58 | 9BK 0601 663 | EZ 284 F RN ME= 164 BOLT, w/washer M6 x 16 ¢ 21 2
59 | 150 0754 000 | F7uaw T o R—0b ] |
60 | 9BT 0802 003 | &A=k M8 x 20 ¢ BOLT M8 x 20 ¢ 2| 2
61 | ONK O8O0 053 | 784 YFHw b M8 NUT, w/washer M8 o
62 | 150 0755 000 | F7waw o2 7r7—L4 ARM., diffe lock 11 1
63 | MO7 0813 000 | 77—V —AHHH % WASHER i |
64 | 9BK 0601 653 | 734V FHEIL b MG > 16 ¢ BOLT, w/washer MG x 16 ¢ 1 |




T B®%
« ENGINE GROUP




I3 F%
- ENGINE GROUP

RRIIE: 28 a—F &l i il # il BRQTY fii R 3
No. CODE No PARTS NAME 950 [1350] REMARKS
G- 1 I F T FH531V ENGINE FH531V 1] 1

2| 9BT 0804 003 | AN b M8x40¢ | BOLT M8 x 40 ¢ 4| 4| ¥A>
3| 9FW0800 003 | EZHH % M8 WASHER, plain M8 8§ 8
4 | ONKO0800 053 | sAx#YFF+w b M8 NUT, w/washer M8 4| 4
51 150 0814 000 | FL—2FK—2A ¢ 12 x ¢ 16| HOSE, drain ¢12x 9 l6] 1| 1
6| 9CV2000 000 | 2> Z A~k CV-200 BELT,convex  CV-200 1 1
71 150 0810 000 | 72— bR UV AT— STEY, muffler 1{ 1
8| 9BK 0801 663 | S )32 ¥HWHHRN bk M8x16¢ | BOLT, w/washer M8 x 16 ¢ 2| 2
91 150 0811 000 | ?7Z—A/3— COVER, muffler I i
10 | 9BK 0601 663 | B 33 WEHRILhMEx16¢ | BOLT, w/washer M6 x 16 ¢ 2| 2
11| 150 0812 000 | ?7o—Vv Wit 7 PIPE 1| 1
12 | 150 0815 000 | ¥ 7Y PLATE 1| 1
13 | 9BK 0601 663 | EZ 23Rk VFHK)IL b MEx16¢ | BOLT, w/washer M6 x 16 ¢ 3| 3
14 | 150 0830 000 | 7 ZEnvIs—&4 1 3
15 | 9BK 0601 263 | B84 ¥V FHEIL b M6x12¢ | BOLT, w/washer M6 x 12 ¢ 4| 4
16 | GbH4 0613 000 | 7Z -t LIi— LEVER, axle 1{ 1
17 | 9NL 1200 003 | @v 2+ v b M12 NUT, lock M12 2| 2
18 | 9FW1200 003 | EZHH % MI12 WASHERplain  MI2 1] 1
19 | 124 0831 000 | 10Z') w7 (T hA) 10 GRIP (red) 1l 1
20 | 150 0832 000 | vos—7—.L ARM, lever If 1
21 | 9SP 0402 505 | AF Y TE» $4x25 PIN, spring ¢ 4x25 1 1
22 | 137 0834 000 | 74 ¥Y—o 4 SEAT, wire 1l 1
23 | 9RE0600 003 | EV > “E” RING Il 1
24 | 137 2833 000 | 77T A ¥— WIRE, axle 1] 1
25 | 9BT 0600 803 | AN b M6 x8 ¢ BOLT M6 %8 ¢ 1] 1
26 | 9BT 0400 894 (uvAZ7+YFHENLE Mix§{ | BOLT M4 x8 ¢ 1|1
27 | 9CV 1500 001 | v & 2~ b CT-150A BELT, convex  CT-150A 1] 1
28 | 150 0836 000 | F3—274Fv— WIRE, choke 1| 1
29 | 9FW1200 003 | e ZHH & M12 WASHER, plain  M12 2] 2
30 | 150 0840 000 | A>Vavikrs TANK, fuel 1l 1
31 | A90 6365 000 | Z>ZF ¥ v 7ASSY CAP ASSYY, tank ) .|
32 | M860721 000 | A>3 74 ILE— FILTER, fuel 1] 1
33| 111 0721 000 | Z>2F v 7O vvy WASHER, tank cap 1l 1
34 | 150 0841 000 | Z> 7 XA BASE, tank 1| 1
35| 9BT 0601 403 | Kb M6x14 ¢ | BOLT M6 x 14 ¢ 2| 2
36 | M670915 000 | e ZHAH 2 WASHER, plain 2| 2
37 | 9NK0600 053 | /s4¥VFFw b M6 NUT, w/washer M6 4] 4
38| 150 0844 000 | Z>Z7>¥FdL RUBBER seat 1] 1
39| 150 0842 000 | &2 Fars— COVER, tank 1| 1
40 | M67 0915 000 | EZHH 2 WASHER, plain 2| 2




ITOI %
. ENGINE GROUP




T B8R
. ENGINE GROUP

L a—F i i # F BOtQTY il =
No. CODE No. PARTS NAME 050 11350/ REMARKS
41 | 9BK 0602 083 | /shHYF@HENL b+ M6x20¢ | BBOLT, w/washer M6x20¢| 2| 2
42 | 150 0838 000 | x>V avk—A A HOSE, fuel A 1] 1| L=450
43 | M860742 000 | Z Vw7 ¢ 10 CLIP ¢ 10 1| 1
44 | M860743 000 | Z Vw7 ¢ 11 CLIP ¢ 1l 1 1
45 | M860732 000 | AhL—F— SE-18R2 STRAINER SF-18R2 1] 1
46 | ONS 1000 053 | azuayZ-v i MIO NUT, lock M10 Ll 1
47 | 137 2837 000 | AV avEk—A B HOSE, fuel B 1] 1
48 | 116 0716 000 | ZVU v~ 10 CLIP 10 21 2
49 | S41 2910 000 | 23wV — J0A-19R BATTERY 30A-19R 1] 1
50 | 137 2821 000 | 23w —X4 PLATE, battery 1] 1
51 | 9BK 0601 653 | 7sAHYFHL b M6x 16 ¢ | BOLT, w/washer M6 x 16 ¢ 4] 4
52 | 137 2822 000 | 28w TV —dL RUBBER, battery 1] 1
53 | 137 2825 000 | »xw7TY—dL B RUBBER, battery B 11
54 | 137 2823 000 [ 28w T V—7 & COVER, battery [
55 | 137 2824 000 |28y 7 V—ss2FK BAND, battery 1 1
56 | M67 0915 000 | b ZHH % WASHER, plain 2l 2
57 | 9BK 0602 083 | 7s3HWF@HEL b MEx20¢ | OBOLT, w/washer M6x20¢| 2| 2
58 | 137 0861 000 | 78wV —4—F LD CABLE, battery® I 1
59 | 137 0864 001 | 2> >F¥w7 B CAP, terminal B 1 1
60 | 137 0876 000 | Z>>F+ w7 C CAP, terminal C 11
61 | 145 0821 000 | KaFa—7 TUBE 1| 1
62 | ONF 0600 003 | 77>V FF+v b M6 NUT M6 1] 1
63 | 150 0872 000 | 7—A2a—F CORD 1) 1
64 | 9BK 0801 683 | /spHFVF@DENLDL MEx16¢ | BBOLT, w/washer MEx16¢| 1| 1




» PULLEY GROUP

H 77—\ —RA%




7—1) —B(%
- PULLEY GROUP

Wi | a—F % w W # W QY] @ &
No. CODE No. PARTS NAME 950 [1350| REMARKS
H- 11 150 0850 000 | > >»7F—1)— PULLEY, engine I

21 920 3821 010 | F— KEY 1| 1| z»yAtE
31 920 2219 820 | kAR @125x% ¢32%x32 WASHER, plain ¢ 125% ¢ 32 x32 1| 1| =>y A
4 IAWEH AR 7/16 WASHER, spring  7./'16 I 1| =2 R
51 921 5170 100 | Kk 7.716-20UNF BOLT 7./16-20UNF 1| 1| =»y A1
6 150 0851 000 | I w¥arF—1— PULLEY, mission 1l 1
71 9KY 0502 202 | Vzo=F— KEY 1{ 1
8| 150 0852 000 | F—V —AHxHH 2 WASHER, pulley fitting 1] 1
9| 9BK 0501 283 | A2 HYFDHENL L M5x12¢ | BBOLT, w/washer M5%12¢| 3| 3

10 [ 9BK 0601 653 | 73f3# Y FHL b M6x16 ¢ | BOLT, w/washer M6 x 16 ¢ 1| 1

11| 137 5312 000 | vAF¥ 277 1| 1| HST{}is

12 | 9CR 0501 243 | 284V Faz P Mox12¢ | SCREW, w/washer M5Hx12¢| 2| 2

13 9vB 0300 003 | Vb b LB-30 V BELT LB-30 1] 1

14| 150 0854 000 | vwawFrarw TENSION 1| 1

15| 9PB 1618 301 | Zwra 80B BUSH 80B 1| 1] A4V A80B-1630
16 | MO7 0813 000 | =Y —AYxHH2 WASHER 1| 1

17 | 9BK 0601 653 | 7844V FHRL b M6x= 16 ¢ | BOLT, w/washer M6 x 16 ¢ 1] 1

18 | 137 0736 000 | ¥>>=3>an B-S ROLLER, tension B-S 1| 1

19 | 9BB 6203 002 | R—nx7Y ¥ # 6203-2RS| BEARING, ball ~ #6203-2RS| 1| 1

20 [ 9RR 4000 015 | A+ w7 > &7 R-40) RING, snap R-4() 1) 1

21 [ 9RS 1700 005 | RFwFN »& S-17 RING, snap S-17 1| 1

22 | MI31754 000 | 7>z wis) i SPRING 1| 1

23 | GbI1 0347 000 [ FawLVHEl b M8 BOLT M8 1| 1

24 | ONT 0800 003 | F+w b M8 NUT M8 Al 2

251 150 0853 000 | AU NF—=Y— PULLEY, cutter 1l 1

26 | 115 1551 000 | F/—Y—FHHH % WASHER Ll 1

27 | 9BK 0802 553 | 73AVF AR b M8 x 25 ¢ | BOLT, w/washer M8 x 25 ¢ 1| 1

28 | 9vVC 0770 003 | V=i b LC-77 ¥ ¥ BELT LC-77 1| -

28 [ 9vC 0790 003 | Vb | LC-79 V" BELT LC-79 =] 1

29 | 150 0856 000 |-~ phAHxT A STOPPER A 1] 1

30 [ 9BT 0802 003 | A b M8x20¢ | BOLT M8 = 20 ¢ 2l 2

31 | 9FWO0800 003 | W4 &% M8 WASHER, plain M8 21 2

32 | 9NKOB0O 053 | 234V FF+ v |k M8 NUT, w/washer M8 21 2

33 | 150 0857 001 | #Y MY IR bAHY STOPPER 1{ 1

34 | 9BK 0802 053 | 784V FEKIL b M8 =20 ¢ | BOLT, w/washer M8 x2( ¢ 41 4




51 178k
TIRE GROUP

| L]

_49 —



51 TRtk

TIRE GROUP
it | a— K & s il #i B MRQTY)  fl§ &
No, CODE No. PARTS NAME 950 11350/ REMARKS
I- 1] C25 0035 0072 | &2 A+ 350-7 TIRE 350-7 2| 2
2| C25 0035 0073 | Fa—7F 350-7 TUBE 350-7 2| 2
3| MBI 1124 000 | R4 300D-7A WHEEL 300D-7A 2| 2
4| MBL 1125 000 | KA v 300D-7B WHEEL 300D-7B 21 2
5 9BT 0801 603 | Hwnb M8x16¢ | BOLT M8 x 16 ¢ 8| 8
6 | 9NKOBOO 053 | 7s4HYFFHw | M8 NUT, w/washer M8 8| 8
71 9BK 0802 063 | EZ /s Y FHRN b MBx20¢ | BOLT, w/washer M8 x 20 ¢ 8| 8
8| 150 0431 000 | KA —wKZA BOSS, wheel AR
9 M261111 000 | >+ ZE> PIN, axle 21 2
10| 9RP 1023 013 | RE > "R” PIN 2| 2
11| TCY1670 0080 | AGPZ A ¥ (16-700-8) L AGP TIRE (16-700-8) 2 2
12 | 9BK 1002 053 | 734H W FHRL b M10 %20 ¢ | BOLT, w/washer M10 x 20 ¢ 8| 8
13| TCY 1670 0081 | AGP # ¥ (16-700-8) R

(25 0035 0070
€25 0035 0071

&% L 350-7 COMP (I - 1~6)
A4 %R 350-7 COMP (I - 1~6)




TBRIERR
- ACCESSORY PARTS GROUP




TEIERR
« ACCESSORY PARTS GROUP

Wil | a—F &) i i # iy QY| 4 &
No. CODE No. PARTS NAME 950 |1350] REMARKS
J- 1| 9TL 1001 300 | ¥V 2w ZFAs83 10x13 SPANNER 1013 11

2| 9TL 1701 900 | Y awrF A8 17%19 SPANNER 17%19 11
3 OFrF4 13— @DRIVER I 1
1 Ry T AZIF 19 %21 BOX SPANNER 19 x21] Il
5| 150 9001 000 | FUTVAL4 LY AL V1 MANUAL BOOK 11
6 hravra I 1
7| 111 1530 000 | awZr7Zn TOOL BAG I 1




- ELECTRIC GROUP

K ERAR (ERE)

000-0l62-LPS
d6L-V0E  —(i=R/\/

o

000-££80-06L
g -—-LCr—«&

/

000-1980 - ZEL
__7| vae—2—Lri

ﬂuO
w

000-8980- LEL
£61Y—FLca

w N

000-0480-LEL
£A)rn~dny

000-2£80-05L
s e Ty

000-£982-LEL
NLe—L—E&—&X

— <
1% 9 .
L2 € U N |
IT El .
W
-
Ll 1@ | N E
Fol LT \\.s mu @J Hlrnidx =
l./x{]
—Ifi—G—&E .~ =l
FEmE— LAV FEREF —: m
o 18V1S ﬂ U“ “ﬂ _.“
o—+-o NN ] @ @
oo 440 N~
e N Y1 mw ALESHS Al ITELHOY




